

Low Copy



2

LABORATORY TEST REPORT

NAME: [REDACTED]
(In care of [REDACTED])

DATE: [REDACTED]

TEST NO: S-69-80

MATERIAL: Diatomaceous Material

OBJECTIVE: To remove all Impurities

RUN #1
LABORATORY MODEL V-135A GRAVITY TABLE
125 MICRO-AIRE DECK WITH RIFFLES ON
MATERIAL AS RECEIVED

<u>BULK DENSITY</u>	<u>SAMPLE</u>	<u>DESCRIPTION</u>	<u>% BY WEIGHT</u>
49.0 #/Ft. ³	1	Heavy	15.2
29.0 #/Ft. ³	2	Heavy Middling	14.1
21.0 #/Ft. ³	3	Light Middling	21.1
14.90 #/Ft. ³	4	Lights	38.3
17.0 #/Ft. ³	5	Cyclone	11.3